WATER QUALITY MANAGEMENT GUIDANCE
* WPD 01—-76—01

DEMONSTRATION OF A PLANNING
PERSPECTIVE FOR WASTE WATER

SLUDGE DISPOSITION

OHIO/KENTUCKY/INDIANA

REGIONAL COUNCIL OF GOVERNMENTS
JANUARY 1976

(€D STy,
o s

"o B

WATER PLANNING DIVISION
ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D.C. 20460



DEMONSTRATION OF A PLANNING PERSPECTIVE
FOR THE
ULTIMATE DISPOSAL OF RESIDUAL WASTES

OHIO/KENTUCKY/INDIANA

Project Officer
Dr. M. Dean Neptune

Contract No. 68-01-3503

U.S. ENVIRONMENTAL PROTECTION AGENCY
Water Planning Division
Planning Assistance and Policy Branch

Washington, D.C. 20460

January 1976



ABSTRACT

The U.S. Environmental Protection Agency has published a comprehensive
methodology for planning of sludge management on a regional scale. As a
[...]
148 Hamilton-Deerfield Striker Road Little Miami River 0.025 Secondary/
tertiary
149 Harlan-East Forx Water Pleasant Plain Little Miami River Primary
System
150 Lebanon Correctional Inst. S.R. 63 Shaker Creek 0.60 Secondary
151 Warren County Garage and 105 Markey Road Tributary to Turtle .005 Seccndary
Office Bldg. Sewage Creek
Treatment Plant
152 Kings Mills Subdistrict. Deerfield Township Little Miami River 0.3 Tertiary
STP
153 Viking Village STF Glen Rose Lane Dry Run 0.125 Secondary
154 Deerfield-Hamilton Plant Deerfield-Hamilton 4.314 Secondsary/
6.7 tertiary
1552 Franklin (Systech) Franklin, Ohio Great Miami 0.04 Industrial
plant
156 Harveysburg Treatment Harveysburg, ©Ohio Caesar Creek 0.31* Priﬁary
Plant 0.1
157 Mason-South Lebanon Kings Mills, Ohio Muddy Creek 3,51+ Terciary
35.5
158 Morrow Treatment Plant Morrow, Ohio Central Little Miami 1.5 + Primary
. : 1
River 2.7
1By 159¢C.

2sample plants selected for case studies.
N.A. Implies information not available.
+ Indicates expansion of plant capacity.

Source:

Ohio-~Kentucky-Indiana Regional Council of Governments, Cincinnati, Ohio.



APPENDIX B TREATMENT PLANT CASE STUDIES

B.1 MILL CREEK WASTEWATER TREATMENT PLANT (Ref. B-1)

The Mill Creek Wastewater Treatment Plant, the largest plant in the
0-K-I Region, is operated by the Metropolitan Sewer District (MSD) of
Greater Cincinnati. It is located on Gest Street in Cincinnati, Ohio.
The plant serves the greater part of the residential and commercial
sections of the city together with the industrialized Mill Creek Va11ey,
which houses a large variety of industries, both in size and type of
manufacturing operation. Some of the major industries that contribute
significantly to the load of the treatment plant are chemical processors,
metal fabrication, food processors, and electronics. Very few indus-
tries pretreat wastewaters in any way, and it is generally not known
what kind of pretreatment, if any, is performed. Currently, the plant
provides only primary treatment, but construction is well underway to
expand the facility to provide secondary treatment by 1977.

General Facility Description

Current flow of influent 120 mgd
(456,000 m3/d)
Design flow 240 mgd
(with secondary treatment) (912,000 m3/d)
Current population served 500,000
Design population Stable

Liquid Treatment (Figure B-1)

Wastewater from the Mill Creek interceptor and the Ohio River inter-
ceptor sewers pass through bar screens spaced 3 inches apart. The
objects caught in the bars are mechanically raked off, ground into small

pieces, and returned to the wastewater. Objects that cannot be ground
are removed and disposed of in a landfill.

The wastewater then flows into a wet well, from which it is pumped into
a prechlorination chamber. A1l raw waste is prechlorinated to destroy
odor-producing compounds. Prior to primary clarification, the waste-

water flows into a grit chamber. The clarified effluent is postchlo-
rinated and discharged into the Ohio River.

When secondary.treaFment facilities are completed, the effluent from the
primary clarifier will flow into aeration tanks and then into secondary

settling tanks. The effluent will be postchlorinated and discharged
into the Ohio river.

B-1



¢-9

' PROPOSED FACILITY ADDLTION :
|
| SECONDARY | | POST
[ ™| SETTLING | CHLORINATION
| TANK !
L _BETURN ACTIVATED SLUDGE__ i
! AERATION , WASTE
, ACTIVATED
: TH|CKENE'_I_]_AET_I\_I_A_I_E_D SLUDGE
! [ sLUDGE !
i | |
Y R g PR
i
PRIMARY ——’-——v -
SETTLING
TANKS > ANAEROBIC | VACUUM ¢ ASH TO
) an, ) - — L
_\ DIGESTION FILTER INCINERATOR T/ 1500
AW SLUDGE
GRIT TO coNPITIONING
GRIT CHAMBER [eer s,
1 FILTRATE RETURN
PRE- WASTEWATER
CHLORIMATION| m===- SLUDGE
SCREENINGS
BAR SCREEN 100" ANDFILL
RAW WASTE
Figure B-1. Flow diagram for Mill Creek wastewater treatment plant.




Solids Handling

Daily production of raw sludge at 5 percent solids totals 1,987 wet tons
(1804 metric tons).

Anaerobic Digestors

Ten digestor tanks, each of 2.33 million gallons (8,820 m3) capacity are
provided. Currently six tanks are in operatjon; each tank is loaded at
80,000 to 90,000 gallons (304 to 342 m3§ per day, with an average de-
tention time of 25 days. The digestors produce an average of 1.2
million cubic feet (34,000 m3) of gas per day. The plant has no facil-
ity for storage of this gas, but it is used in the plant for the pro-
duction of power and in the incinerators. Solids content of the sludge
Teaving the digestors is reduced to 9.3 percent.

Sludge Holding Tanks

Four holding tanks, each of 346,000 gallon (1,315 m3) capacity, are
provided. The tanks are designed for a detention time of 5.1 hours.
The holding tanks permit periodic rather than continuous removal of
digested sludge from the digestors for the elutriation system.

Elutriation

The digested sludge is mixed with effluent from the primary settling
tank to enhance removal of certain compounds that inhibit filtration of
the sludge.

Chemical Conditioning and Vacuum Filtration

Two pounds (0.91 kg) of polyelectrolyte are used per ton (0.9 metric
ton) of dry solids in the elutriated sludge prior to vacuum filtration.

Eight vacuum filters, each with 500 square feet (46.5 m2) of filter
cloth, are provided. Currently three filters are in use. The filters
are loaded at a rate of 2.5 pounds per square foot per hour, (12.3
kg/m2/hr) to yield a filter cake with 33 percent solids.

Incineration

Four multiple-hearth incinerators are provided, but only one is opera-

ting. Approximately 23 dry tons (20.8 metric tons) of ash are produced
each day. The ash is slurried with scrubber water and ultimately dis-

posed to ash lagoons located nearby.

B-3



B.2 LITTLE MIAMI WASTEWATER TREATMENT PLANT (Ref. B-2)

The Little Miami Plant, operated by the MSD of Greater Cincinnati, is
the second targest in Hamilton County. It is located on Wilmer Avenue
and serves the eastern section of the MSD, mostly a residential-com-
mercial community. One paper mill contributes some pollution to the

plant. The plant is being up-graded to provide secondary treatment by
1977.

General Facjlity Description

Current flow of influent 31 mgd 4
» (117,800 m~/d)
Design flow 45 mgd 3
(171,000 m~/d)
Current population served 170,000
Design population Not known

Liquid Treatment (Figure B-2)

Raw wastewater from the Little Miami interceptor and the Delta Avenue
force main flows through a bar screen to a grit chamber. From the grit
chamber, the wastewater flows through the chemical building, where
chemicals can be added if needed. The wastewater is clarified in the

primary clarifier, and its effluent is then chlorinated prior to dis-
charge into the Ohio River.

When construction for the secondary treatment facility is completed,

biological treatment will be provided by use of aeration tanks and
secondary clarifiers.

Solids Handling

Daily production totals 417 wet tons (379 metric tons) of raw sludge at
5 percent solids. '

STudge Holding Tanks

The present anaerobic digestors are used as holding tanks, which retain
the sludge for about 20 days. About 250 wet tons (227 metric tons) per
day (260 day/year basis) of raw sludge at 6 percent solids are hauled to

Mill Creek Wastewater Treatment Plant, where the sludge is dewatered and
incinerated.



C UNDER CONSTRUCTION

!

G-9

e
-
]
Q
o
[=}
7]
m
Q
-
[
-
[
n
m .
[
~
[
[~
(2]
emf——
X
b
=
o
=
=2
)

ASHTO
ASH LAGOON

e B >
n ]
PRIMARY | SECONDARY 1
RAWWASTEL gar screen ! GRIT REMOVAL SETTUNG | —me] AERATION | "o G !
TANKS I
TANK : TAHKS :
= 1 A : !
SCREENINGS TO GRIT TO LANDFILL «<la i LRETURN ACTIVATED SLUDGE | |
LANDFILL (PROPOSE TO INCINERATE) i R
T o s T e ————— - | { ' *
' ' [} 1
i ] SLUDGE ! * :
1 et { THERMAL — -1 worome T i POST
! |  CONDITIONING \ TANK | WASTE ACTIVATED SLUDGE | |cHLORINATION
]
: ! | \ b e ———— i
i | - RAWSLUDGE ! ¥y \
! * ““““ T s T \
|
\ — 1 pmmm———— =| stuoceTauckeo To
] VACUUM FILTRATE RETURN | sl MILLCREEK FOR INCINERATION
\ FILTER i
! |
] T I
! U |
! Y : I
| i WASTEWATER
1 | weineraton | -~~— SLUDGE
| )
l
]
i
|
1
|
i
L

Figure B-2. Flow diagram for Little Miami wastewater treatment plant.




Proposed Sludge-Handling Facility

The plant is equipped with an anaerobic digestor with gas storage facil-
ity, a vacuum filter, and an incinerator. None of these units is cur-
rently in use.

With completion of secondary treatment facilities, now under construc-
tion, the plan is to install four vacuum filters and two incinerators,
which will be adequate to handle the expected sludge production. Three
ash lagoons are to be located within 2 miles (3.2 km) of the plant, each
with a projected life of 25 years.

B.3  SANITATION DISTRICT NO. 1 OF CAMPBELL AND KENTON COUNTIES,
?ORTHERN KENTUCKY (BROMLEY WASTEWATER TREATMENT PLANT)
Ref. B-3)

Sanitation district No. 1, Campbell and Kenton Counties operates the
Bromley, Northern Kentucky, Wastewater Treatment Plant, which serves a
community about 70 percent residential-commercial and 30 percent in-
dustrial. Some of the major industries discharging process water into
the plant are distillaries and breweries, slaughterhouses, and plating
and textile plants. None of these provides any kind of pretreatment.

The Bromley treatment facilities will be phased out in 1977, when con-
struction of the new plant at Dry Creek is completed. The present site
will be converted into a 1ift station.

General Facility Description

Current flow of influent 20.8 mgd
(79,040 m3/d)

Design flow 40 mgd
(152,000 m3/d)

‘Current population served 170,000

Design population Not known

Liquid Treatment (Figure B-3)

The influent enters a grit chamber, where it can be prechlorinated if
needed. From the grit chamber it flows to the pump house, where it is
pumped to a comminutor. Most of the suspended solids settle out in the
primary settling tanks before the effluent is discharged into the Qhio

River.

B-6



(-8

ASH IIXED WITH EFFLUENT

PRIMARY -
SETTLING
TANKS

SLUDGE WELL

— —

|

COMMINUTOR

T

PUMP HOUSE

GRIT CHAMBER
(PRE-

GRITTO

CHLORINATION)

LANDFILL

FILTRATE RETURN ‘

A — e — —— — —— ——— — — — — — — ——  — —— — — — — o — — —— —

VACUUM FILTER|- — m=

ISOLATION VALVES

RAW WASTE

restif-

INCINERATOR

——— WASTEWATER
~--~ SLUDGE

Figure B-3,

Flow diagram for Bromley wastewater treatment plant.




Solids Handling

Daily production is 197 wet tons (179 metric tons) of raw sludge at 3.8
percent solids. A1l of the raw sludge is either returned to the grit
chamber or pumped to the sludge well, where jt undergoes dewatering
followed by incineration. Plant operators alternate these systems every
3 or 4 days. '

Vacuum Filtration

There are two vacuum filters, each with an area of 377 square feet (35
m2). One filter serves as a backup. The fi]teE is loaded at a rate of
3.25 pounds per square foot per hour (15.9 kg/m%/hr) to produce 19.4 wet
tons (17.6 metric tons) per day of filter cake at about 38 percent
solids. Maximum cagacity of the filters is 4.4 pounds per square foot
per hour {21.5 kg/m¢/hr).

Incineration

One multiple-hearth incinerator yields 1,650 pounds (749 kg) of dry
solids per hour. The incinerator is typically loaded at 1228 pounds
(550 kg) per hour and produces 450 pounds of ash (206 kg) per hour. The
ash is mixed with the final effluent and discharged into the Ohio River.

B.4 MIDDLETOWN WASTEWATER TREATMENT PLANT (Ref. B-4)

The Middletown Wastewater Treatment Plant is located on Oxford State
Road, in Middletown, Ohio. The City of Middletown is responsible for
the operation of the plant. Three-fourths of the total load to the
plant is residential and commercial and the rest is industrial. The
major industries served are paper mills, plating and steel.

General Facility Description

Current flow of influent 10 mgd
(38,000 m3/d)
Design flow 23 mgd
(87,400 m3/d)
Current population served 55,000
Design population 90,000

Liquid Treatment (Figure B-4)

Wastewater flows through bar screens and a grit chamber before entering
the primary settling tanks. Clarified effluent from the primary set-

B-8



6-9

|
N
~
x{l
~ [ -
= SECONDARY
< b AERATION
§ CHLORINATION SETTLING et
Vo TANKS TANKS

1
] i A
G '8 wASTE ACTIVATED SLUDGE | |

______ >

‘l ‘\.. IRETURN ACTIVATED SLUDGE
THICKENED ACTIVATED SLUDGE
\ l
CHEMICAL
VACUUM CONDITIONING PRILIARY
e — -t — 0 e — — ——— :
INCINERATOR FILTER AW SLUDGE (| SETTUING
| TANKS
L I .
I
ASHTO ANAEROBIC *
ASH LAGOON ‘== —— —{ oicesToR GRIT TO
GRIT CHAMBER [
FILTRATE RETURN r
SCREENINGS
BAR SCREEN!
WASTEWATER 70 LANDFILL
———~ SLUDGE
RAW WASTE

Figure B-4.

Flow diagrarﬁ for Middletown wastewater treatment plant.




tling tanks flows into aeration tanks, where an active bio-mass breaks
down the organic matter. Any excess bio-mass is settled out into
secondary clarifiers, and the effluent from the secondary clarifier is
chlorinated and discharged into the Great Miami River.

Solids Handling

Daily production is 103 wet tons (94 metric tons) of raw sludge at 6.9
percent solids, and 413 wet tons (375 metric tons) of waste activated
sludge at 1 percent solids.

Anaerobic Digestion

Two digestor tanks with a total capacity of 1.4 million gallons (5,320
m3) are prov1ded The raw sludge is pumped to the digestors, where
detention time is 57 days. The digestors produce approxvmate1y 53,600

cubic feet (1, 518 m ) of gas per day; the gas is used in plant opera-
tion.

Since the capacity of the digestor is not enough for all the raw sludge
currently produced, some of the raw sludge is bypassed for chemical
conditioning.

Gravity Thickening

Two gravity thickeners are operated to thicken the waste activated
sludge from 1 percent solids to 4.4 percent solids.

Chemical Conditioning

The thickened waste activated sludge and the anaercbically digested
sludge are chemically conditioned. Daily use of conditioning %gents
totals 5,000 pounds (2,270 kg) of 1ime and 695 gallons (2.63 m
ferric chloride at 10 percent concentration.

Vacuum Filtration

Three vacuum f11ters are provided, two hav1ng a filter cloth area of 500
sguare feet (46.5 m2) and one having an area of 250 square feet (23.2

The smaller one is a standby unit. The filters are loaded at 2.68
pounds per square foot per hour (13.1 kg/m 2/hr). The des1gn loading
rate is 3.5 pounds per square foot per hour (17.1 kg/m 2/hr). Approxi-
mately 60 wet tons (54 metric tons) of filter cake at 26 percent solids
is produced per day.

Incineration

Two multi-hearth incinerators are provided; one serves as a standby.
The incinerator is loaded at about 60 tons wet (54 metric tons) per day



and generates 6.5 tons (5.9 metric tons) of ash per day. Maximum capa-
city of each incinerator is 90 tons (82 metric tons) per day.

The ash %s disposed of in two adjacent lagoons, each of 3000 cubic yard
(2,300 m?) capacity; one is used while the other is being cleaned.
Normally, one lagoon fills in about 4 months.

B.5 FRANKLIN AREA WASTEWATER TREATMENT PLANT (Ref. B-5)

The Franklin Area Wastewater Treatment Plant, operated by the Miami
Conservancy District, is lTocated on Route 73, Franklin, Ohio, on a 230-
acre (568 hectare) tract on a flood plain of the Great Miami River. The
plant serves about 35 percent residential and 65 percent commercial-
industrial users. Industries are mainly paper and metal fabricating.

Except for save-alls in the paper industry, none of the industries
provides pretreatment. The Miami Conservancy District holds the policy
that industries should not be burdened with pretreating their wastes,
since waste treatment is not their primary function.

The wastewater treatment plant is fully integrated with a solid waste
plant located across the street. A distinctive feature of this environ-
mental control complex is that both the plants are oriented towards
resource recovery and reuse of paper fibers and glass.

~ General Facility Description

Current flow of influent 9 mgd 3
(34,200 m“/d)
Design flow 23 mgd
(87,400 m3/d)
Current population served 11,000
Design population (year 1985) 18,000

Liquid Treatment (Figure B-5)

Separate primary treatments are provided for municipal and industrial
influents. The screened raw wastewaters are pumped in parallel into
separate distribution chambers ahead of the treatment units. From the
distribution chambers, the influent flows through two separate grit

chambers into pre-aeration tanks and then into two separate primary
clarifiers.

B-11



cL-4

SLUDGE PUMPED TO ADJACENT FARMLAND
FOR SOIL STABILIZATION

NDUSTRIAL
PRIMARY

SECONDARY =
DISTRIBUTION CLARIFIER JUNCTION CLARIFIER -;-
INDUSTRIAL  CHAMBER CHAMBER AERATION BASINS ]
' ~
WASTEWATER N . / =
| —ae{ Not | Mo2 | No3 L i ! CHLORINATOR ] :é
et ] —a | i
MUNICTPAL | )
WASTEWATER | | | 1;:
I "'“"":"QL ! SECONDARY ‘*\‘:é
) PRIIAR ECON S
I CLARIFIER : FIER i
i ( !
/
i
I ! '4
b = — = = ———— L o _ _ _RETURNSTABILIZEDSLUDGE _ _ | WASTEWATER
* ~———- SLUDGE
T0 SOLID WASTE PLANT
MIXED WITH SOLID WASTE
AND INCINERATED
Figure B-5.

Flow diagram for Franklin wastewater treatment plant.




From the primary clarifiers the municipal and industrial effluents are
mixed and treated together. Three earthen aeration basins are utilized
for operation of a modified activated sludge step-aeration process.
Final secondary clarifiers are provided as part of the activated sludge
process secondary treatment facilities. Secondary clarified effluent

discharges over V-notch weirs into a chlorinator prior to discharge to
the Great Miami River.

Solids Handling

Secondary clarified sludge is returned and mixed with the raw industrial
wastewater at the head end of the plant. The plant does not have, nor
do they plan to have, a separate sludge storage facility.

Production is estimated at about 16.6 wet tons (15.1 metric tons) per
day of primary municipal sludge at 6 percent solids. This sludge is
pumped to the solid waste plant, where it is mixed with household trash

and garbage and incinerated. The fluid-bed incinerator has a capacity
of 150 tons (135 metric tons) per day.

Daily production of primary industrial sludge ranges from 57 wet tons
(51.9 metric tons) per day to about 686 wet tons %623 metric tons) per
day, with a mean of 229 tons (208 metric tons) per day. Since 1972,
this sludge has been pumped about 1000 feet (305 meters) to adjacent
farmland owned by the Miami Conservancy District. Thus far they have
applied about 1,500 wet tons (1,350 metric tons) of sludge per acre on
10 acres (4 hectares) of land. Tomatoes, 1ima beans, carrots, and
cabbage have been grown successfully, but corn does not grow well,
possibly because of nitrogen deficiency.

A total of 230 acres (93 hectares) of land is available for land ap-
plication of sludge. Groundwater has been continuously monitored for 3
years from 14 test wells, placed at various locations within the plant
premises. No adverse environmental impacts have been detected.

B.6 MUDDY CREEK WASTEWATER TREATMENT PLANT (Ref. B-6)

The Muddy Creek Plant located at 6125 River Road in Cincinnati, is
operated by the Metropolitan Sewer District of Greater Cincinnati. The
plant serves 99 percent residential community with 1 percent industrial
and commercial. The small group of industries that discharge wastewater

into the plant consists of trucking, transportation, and petroleum
storage.

B-13



General Facility Descriptijon

Current flow of influent 8.3 mgd
(3,154 m3/d)

Design flow rate 15.0 mgd
(57,000 m3/d)

Current population seryed 63,000

Design population 118,000

(year 2000)
Liquid Treatment (Figure B-6)

Incoming raw wastewater from the sewer system enters a flood control
chamber before it enters the pump building. The pump building houses a
screening device and a wet well. The wastewater is then pumped into
detritus tanks where sand, cinders, and coarse grit are removed. From
the detritus tanks the influent flows through a comminutor to pre-
aeration tanks, which are used primarily to keep the wastewater fresh
but can also be used for the mixing of chemicals to remove phosphorous,
as required. Most of the suspended solids are then settled out in the
primary settling tanks. Biological treatment is provided by the acti-
vated sludge treatment process. Finally, the effluent is chlorinated
prior to discharging into the Ohio River.

Solids Handling

The plant produces 117 wet tons (106 metric tons) of raw sludge at 6
percent solids per day and generates 30 wet tons (27 metric tons) of
waste activated sludge at 1 percent solids per day. Therefore, a total
of 147 tons (133 metric tons) of combined wet sludge at 5 percent solids
is pumped daily to two sludge holding tanks. The total volume of the
two holding tanks is 83,800 cubic feet (2,346 m3).

Sludge Concentration Tank

One sludge concentration unit of the dissolved air flotation type is
provided, but it was not operating at the time of the visit. A1l waste
activated sludge and some of the raw sludge can be concentrated to an
average of 6 percent so15ds with loading rate of 0.95 pounds per square
foot per hour (4.65 kg/m¢/hr).

Thermal Conditioning

The thermal conditioning unit also was not operating, and the combined
wet sludge was being hauled to Mill Creek WTP for incineration and

B-14



SL-9

-

&
“Ifl eFFLUENT| CHLORINE SECONDARY PRIMARY
> CONTACT. |=c—| SETTLING | i SETTLING
9 TANK TANKS = TANKS

3 ’ ] |

Y_R_emnn_mlw_e_o_n@@. = I

<4 S

Y WASTE ACTIVATED SLUDGE_ |3 13

————————————— S———™ Ia

= L

m I

SUPERNATANT. 13

FILTRATE 4 bz

’.' <

A i

| g
THERMAL SLUDGE SLUDGE |
INCINERATION |- —]  TAU L | siupgE e —( HOLDING {CONCENTRATION [~ —Lus- |
FILTER TANKS |
CONDITIONING TANK |

PREAERATION

!

T
|
: SCUM {BY PASS) COMMINUTOR
ASH s!unnv T0 LANDFILL *
TO LAGOON
v GRIT CHAMBER
WASTEWATER
-———- SLUDGE T
TO LANDFILL
OR INCINERATOR BAR SCREEN
RAW WASTEWATER
Figure B-6. Flow diagram for Muddy Creek wastewater treatment plant.




ultimate disposal. When the unit is in operation, the s%udge is con-
ditioned with high-pressure steam at 275 psig (19.0 x 10° N/m2) and
temperature 370F (188C). The sludge is pumped from the storage tanks to
sludge grinders, which chop Targe solids into particles 0.25 inch (0.64
cm) or smaller. High-pressure sludge pumps follow the grinders in the
flow pattern and proyide a smooth flow at 275 psig (19.0 x 106 N/m2)
pressure to a two-stage heat exchanger, in which hot sludge from the
reactors heats circulating water. This heated water then flows to the
second section of the heat exchanger, where cold incoming sludge from
the high-pressure pumps is heated by the water. The reactor is an
insulated pressure vessel designed to hold the sludge for approximately
45 minutes at a flow rate of 4,000 gallons (15 m3) per hour.

Vacuum Filtration

Two vacuum filters of 250 square feet (23.2 m%) each are provided.
Normally one is in operation and the other is a standby unit. The
filters are loaded at 5 pounds per square foot per hour (24.5 kg/mZ/hr).
Solids content of the filter cake is between 35 and 40 percent.

Incineration

The incinerator is rated to handle 6,000 pounds per hour (2,724 kg/hr)
of sludge cake (35 to 40% solids) with a resulting ash generation of 920
pounds per hour (418 kg/hr). Ash is normally disposed of in an adjacent
ash lagoon having a 20-year 1ife at design operating rates. The in-
cinerator however, was not operating at the time of the visit.

B.7 HAMILTON WASTEWATER TREATMENT'PLANT (Ref. B-7)

The city of Hamilton operates this plant, which is located on River Road
in Hamilton, Ohio. Some of the industries the plant services include
plating, chemicals, and paper. Only the paper industry has a pretreat-
ment step.

One large paper industry, Champion Paper, has its own wastewater treat-
ment plant across the river from the Hamilton plant. It is proposed
that in about 2 years, the City of Hamilton will take over the operation
of the Champion wastewater plant. At that time, Champion will provide
primary treatment for its waste and pump the effluent across the river
for secondary treatment at the City of Hamilton Plant.

The city has also proposed to construct an Energy Resource Recovery
Center, about 3 miles (5 km) north of the city. If the plan is ap-

proved, the city hopes to incinerate a mixture of garbage and sludge to
produce steam to run the City's Power Plant.

B-16



General Facility Description

Current flow of influent 7 mgd
(26,600 m>/d)
Design flow 12 mgd
9d 3
(45,600 m”/d)
Current population served 70,000
Design population 75,000

Liquid Treatment (Figure B-7)

The wastewater enters the plant through a 60-inch-diameter fnterceptor
To prevent clogging of the pumps, coarse material in the raw wastewater
is continuously and automatically cut and screened by a comminuting-type
bar screen without removing the screenings from the flow. Wastewater is
then pumped from the wet well to two aerated type grit chambers. The
grit is removed from the hopper and disposed of in a landfill. Raw
waste from the grit chambers flows to the primary settling tanks.

A maximum of 6 mgd (22,800 m3/d) of settled wastewater enters three
aeration tanks. Effluent from the aeration tanks settles in the sec-
¢ before it is chlorinated and discharged to the

ondary settling tank

Great Miami River. If the flow exceeds 6 mgd (22,800 m3/d) (capacity of
aeration tanks), the excess is bypassed into a chlorine contact chamber
and discharged to the river. When the expansion is complete this situa-

tion will not occur.

Solids Handling
Current daily production of raw siudge is 254 wet tons (231 metric tons)

at 3.5 percent solids.

Vacuum Filtration
th about

The raw sludge is chemically conditioned prior to filtration wi
per day of ferric chloride and 200 pounds (91 kg)

2000 pounds {900 kg)
per day of liquid caustic.
2) area, are used

Two vacuum filters, each of 250 square foot (23 m !
ndby. The filters are

alternately each week so that one is always on sta y
ds per square foot per hour (24.5 kg/m?/hr) and

produce about 50 wet tons (45 metric tons) per day of filter cake at 20

percent solids.



oL-g

—

RIVER

k CHLORINE FINAL AT
1 CONTACT  |ea—] SETTLING v S l
= CHAMBER TANKS
S ) T i
] \ o _ _ BETURNACTIVATEDSLUDGE_ _ _ _ _ -~
<
Y g
: .
t 2l SLUDGE CAKE TRUcken | vacuum |
al T0 ADJACENT LANDFILL | FILTERS ~ B,
< Ny,
: 1 g
< ; : AN ETIIY T2
E wa-essees-| TRANSFER .....' eaonsne cases]  SETTLING
b SLUDGE PULIPED TO .
2| ENERGY RESOURCE T ‘Ks
| RECOVERY CENTER
|
DY H -
GRITT01 GRiT CHAMBER
LANDFILL
* FILTRATE RETURN ‘
SCREENINGS :
BAR SCREEN
WASTEWATER T0 BURIAL
———— SLUDGE
wsnaenny PROPOSED
RAW WASTE
Figure B-7.

Flow diagram for Hamilton wastewater treatment plant.




Sludge Transportation

The filter cake is transported by truck to an adjacent landfill about
0.5 mile (0.8 km) from the treatment plant. Approximately 12 round
trips are made each day.

Sanitary Landfill

There are 17 acres (7 hectares) of land available for sanitary land-
filling. In the landfill, the filter cake is mixed with construction
site debris. It is covered daily, except Saturdays and Sundays, with
fi11 in the proportion of 3:1.

The landfill has a 1ife of 7-1/2 years if it is used for the filter cake
from the wastewater treatment plant together with the lime sludge from
the water treatment plant. Additional land that can be acquired for
1andfill in the future amounts to 48 acres (19 hectares).

Proposed Sludge Handling Facility

The city has proposed to build an Energy Resource Recovery Center about
3 miles (5 km) north of the city. If the plans are approved, the raw
sludge will be thickened prior to vacuum filtration. The two digestors
that are currently not in use will be converted to thickening units.
Thickened sludge will then be vacuum filtered and stored in a sludge
transfer tank. The sludge will then be pumped to the Center, where it
will be incinerated together with the city's garbage and solid wastes.
The resultant heat will be used to produce steam to run the City's Power
plant.

B.8 SYCAMORE CREEK WASTEWATER TREATMENT PLANT (Ref. B-8)

The Sycamore Wastewater Treatment Plant, operated by the MSD of Greater
Cincinnati, is located on Remington Road in a residential area in the
Northeast section of Hamilton County, Ohio. About 90 percent of the

service area is residential, 5 percent is commercial, and 5 percent is
industrial. «

General Facility Description

Current flow of influent 3.5 mgd
(13,300 m3/d)

Design flow 5.0 mad
(19,000 m3/d)

Current population served 30,000

- Design population 50,000

B-19



Liquid Treatment (Figure B-8)

Raw wastewater enters a grit chamber, where the coarse grit is removed.
From the grit chamber it flows through a mechanically cleaned bar screen
into primary settling tanks. The settled wastewater then enters an
aeration tank, where most of the oxygen-demanding organic matter is
broken down by microorganisms. The effluent is then settled out in
secondary settling tanks, postchlorinated, and finally discharged into
Sycamore Creek. During heavy rains, when the plant capacity is ex-
ceeded, some of the influent is bypassed into a storm water holding tank
and then discharged into Sycamore Creek directly without treatment.

Solids Handling

The plant produces 58 wet tons (53 metric tons) per day of raw sludge at
4 percent solids and 67 wet tons (61 metric tons) per day of waste
activated sludge at 0.5 percent solids.

Anaerobic Digestors

The raw sludge is pugped to a two-stage anaerobic digestor at a rate of
14,200 gallons (54 m°) per day. Gas produced from the digestors is used
to heat the digestors, and the excess is burned off.

Gravity Thickener

One gravity thickener of 960 square foot (89 m2) area is provided. The
waste activated sludge is thickened and then pumped to the anaerobic
digestors.

Approximately 5,900 gallons (22.4 m3) of thickened and digested sludge
js trucked daily to Mill Creek WTP, where it is dewatered and incin-

erated.

B.9 OXFORD WASTEWATER TREATMENT PLANT (Ref. B-9)

The Oxford Wastewater Treatment Plant is operated by the City of Oxford
in Butler County, Ohio, and is located on McKee Avenue. The plant

discharges its effluent into the Four Mile Creek. Oxford is mostly a
residential area with some commercial but no industrial activities.

B-20



Le-4

AERATION SECONDARY\ CHLORINE
) ™1 TANKS SETTLING CONTACT
TANKS TANK
e — — — RETURNSLUDGE __
|
waste |
ACTIVATED |
LUDGE |
|
PRIMARY '
SETTLING I
TANKS |
L RAW SLUDGE PRIMARY \ ey _*
———————— ANAERQBIC b =gl v =
DIGESTION
SCREENINGS T0
BAR SCREEN SECONDARY
LANDFILL ANAEROBIC
DIGESTION
A
. , DIGESTED SLUDGE TRUCKED TO
GRIT 10 OVERFLOW AND STORM
GRIT CHAMBER ot WATER HOLDING TANK MILL CREEK INCINERATOR
+ - BY PASS TO WASTEWATER
| SYCAMORE CREEK ————- SLUDGE
RAW WASTEWATER

Figure B-8,

Flow diagram for Sycamore wastewater treatment plant.




General Facility Description

Current flow of influent 2.64 mgd
(10,000 m3/d)
Design flow 9.00 mgd
(34,200 m3/d)
Current population served 21,700
Design population 30,000

Liquid Treatment (Figure B-9)

The influent flows through bar screens and is pumped to a vaculator,
where grit and scum are separated. Grit is pumped to a grit classifier
and collected in a dumpster truck to be hauled to a Tandfill. From the
vaculators, the tiquid waste flows to a decant tank, where the skimmings
are separated. '

Suspended solids are removed in two circular primary settling tanks.
Biological treatment is provided by use of high-rate trickling filters.
Some of the effluent from the trickling filters is recirculated to the
primary settling tanks, and the rest is allowed to settle out into two
secondary settling tanks. The clarified effluent is disinfected in a
chlorine contact tank and discharged into Four Mile Creek.

Solids Handling

Total production of s1ud§e (raw plus return secondary) each day is 37
wet tons (34 metric tons) at 6 percent solids.

Anaerobic Digestor

Two anaerobic digestor tanks are operated in a two-stage sequence. The
digestor tanks are designed for a loading rate of 0.12 pounds per cubic
foot per day (1.93 kg/m°/d) and_a detention time of 40 days. Approxi-
mately 15,000 cubic feet (425 m3) of gas is produced per day. Most of
the gas is used to heat the digestors and the rest is wasted, since
there is no gas storage facility.

A private contractor hauls 2.05 wet tons (1.9 metric tons) per day of

anaerobically digested sludge at 5 percent solids to farmland in the
area.

B-22



£e-9

\\\\ p
E CREEx —

DIGESTED SLUDGE
TRUCKED TO FARMLAND HIGH RATE ECOMDARY CHLORINE
+ TRICKLING s;g‘;,f,,,’,} CONTACT S
FILTER TANKS TANK s
)
3
! Q
]
anagrosic) _ paw [ TROARY = '
DIGESTORS [ SLUDGE t |
i
)
Y
- T T TSECONDARYSLUDGE
=
[ 4
pad
4 SKIP.1¥II‘JGS
MT TANK
S 10 LaNoFiLt] D5CA
£
-t WASTEWATER
o == SLUDGE
}
w
(<]
S
GRITTO GRIT
e VACULATOR
LANOFILL] CLASSIFIER A
BAR SCREENS
RAW WASTE

Figure B-9. Flow diagram for Oxford wastewater treatment plant.




B.10 LAWRENCEBURG WASTEWATER TREATMENT PLANT (Ref. B-10)

The South Dearborn Regional Sewer District operates the plant, which is
located on Third Street in Lawrenceburg, Indiana.

The District operates two separate plants, designated as Plants No. 1
and No. 2, which are located about a half mile (0.8 km) apart. Plant
No. 1 handles strictly industrial waste, together with the waste sludge
from Plant No. 2. Plant No. 2 handles about 55 percent domestic and 45
percent industrial treated effluent from Plant No. 1. The major in-
dustries in the district are two distillaries and a plating operation.

General Facility Description

Plant No. 1
Current flow of influent 1.4 mgd
(5,320 m3/d)
Design flow 1.5 mgd
(5,700 m3/d)
Plant No. 2
Current flow of influent 2.5m gd
(9,500 m3/d)
Design flow 3.5 mgd
(13,300 m3/d)
Current population served 15,000
Design population 32,000

Liquid Treatment (Figure B-10, Plates A and B)

Plant No. 1

Industrial wastewater from the City of Lawrenceburg, together with the
waste sludge from Plant No. 2 enters an influent wet well and a bar
screen. The raw waste is then pumped into a cooling tower, since the
waste from the distillaries must be cooled from 140F (60C) to 95F (35C)
to facilitate further treatment. From the cooling tower, the waste
flows through a grit collector and a comminutor to the anaerobic di-
gestors. The supernatant from the digestors is degasified prior to
final clarification. Clarified effluent is then pumped to Plant No. 2
for further treatment.

B-24



G2-9

WASTE SLUDGE INFLUENT WET WELL
FROP PLANT NO. 2 AND BAR SCREEN
»1cooums vowen|—mf (o P00 ! commmuron |—] AMAEROBIC
INDUSTRIAL WASTE COLLECTOR DIGESTORS
GRIT TO LANDFILL :
FILTRATE RETURN |
, _ | VACUUM FILTER [ — — — 4,
FILTERCAKETO < 8
SOIL CONDITION/ a
WASTEWATER 2
———— SLUDGE LANDFILL/DRYIMNG BEDS g
=4
o
4— — v — — s ) CC
1
INDUSTRIAL EFFLUENT
EFFLUENT TO  — |
e 3 WET WELL SETTLING TANKS
RAW WASTE FROM
LAWRENCEBURG
Figure B-10. Flow diagram for Lawrenceburg wastewater treatment plant No. 1,

(Plate A).




Plant No. 2

Raw domestic wastewater is mixed with the effluent from Plant No. 1.
The mixture flows through a comminutor, bar screen, and grit chamber.
Activated sludge type of treatment is provided in the aeration tanks.
The remaining suspended solids are allowed to settle out in the final
settling tanks; the effluent is chlorinated and discharged to the Ohio
River.

Solids Handling

Daily input to Plant No. 1 is 950 wet tons (853 metric tons) of waste
sludge from plant No. 2 at 2 percent solids and 333 wet tons (303 metric
tons) of industrial sludge at 0.3 percent solids.

Anaerobic Digestors

Two digestor tanks, each of 360,000 gallon (1,368 m3) capacity are
provided, but are not used as conventional anaerobic digestion units.
Sludge enters the digestion tanks, which are not heated, and any gas
that escapes is burned off.

No stratification occurs in the tanks. After a detention time of 10 to
12 hours, the Tiquid fraction and the solids undergo degasification.
Finally the solids are settled out in the settling tanks.

A portion of the settled sludge undergoes vacuum filtration and the rest
is returned to the anaerobic digestors. Lime and ferric chloride are
the conditioning agents for vacuum filtration.

Vacuum Filtration

One vacuum filter of 262 square foot (24.3 m2) area is provided. The
filter is loaded at 3.2 pounds per square foot per hour (15.7 kg/m¢/hr)
and produces 2.1 wet tons (1.9 metric tons) per day of filter cake at 25
percent solids.

The filtered sludge cake is usually hauled by a local farmer in his own
truck for land spreading. If the farmer is not able to haul the sludge,
it is either stored in dumpster trucks or put on sand drying beds
located adjacent to Plant No. 1.

Approximately 975 wet tons (885 metric tons) per day of combined waste
secondary plus industrial sludge at approximately 2.0 percent solids is
sent from Plant No. 1 to the secondary clarifier in Plant No. 2.
Periodically, this sludge is wasted to the Ohio River.

B-26



{2-9

AERATION

TANKS

-

GRIT CHAMBER

|

COMMINUTOR
AND
BAR SCREEN

RAW DOMESTIC .

WASTE

f

GRITTO
LANDFILL

INDUSTRIAL EFFLUENT
FROLI PLANT NO. 1

SETTLING CHLORINE
TANKS [ CONTACT
TANK
|
+WI\STE ACTIVATED SLUDGE

TO PLANT NO. 1 AS INFLUENT

WASTEWATER
~—~— SLUDGE

OHIO RIVER X

Figure B-10. Flow dia

(Plate B).

gram for Lawrenceburg wastewater treatment plant No. 2,




B.11 BETHEL WASTEWATER TREATMENT PLANT (Ref. B-11)

This plant is located on West Street in Bethel, Ohjo, and js operated by
the Clermont County Sewer district. The plant serves a mostly residen-
tial and commercial community in the village of Bethel. No known indus-
trial waste sources are connected to the treatment works.

General Facility Description

Current flow of influent 0.47 mad
(1,786 m3/d)

Design flow 0.52 mgd
(1,976 m3/d)

Current population served 2400

Design population _ 2700

Liquid Treatment (Figure B-11)

Raw wastewater flows through a manually cleaned bar screen into the
primary clarifier. Clarified effiuent then flows to a standard trick-
1ing filter. The effluent from the trickling filter settles out in the
final settling tank before discharge to Town Run Creek.

Solids Handling

Raw sludge is pumped to a 79,206 gallon (300 m3) unheated anaerobic
digestor. About 18 loads per month of digested sludge are hauled away
in a 2,300 gallon (8.7 m3)~tank truck. The sludge is hauled to differ-
ent sites, depending on what is avajlable.

The plant generates about 5.7 wet tons (5.2 metric tons) of anaerobi-
cally digested sludge daily. A solids concentration of 4.0 percent is
assumed, since plapnt data are not available. Drying beds of 5,280
square feet (490 mZ) are available at the plant site but are not used
because citizens have complained of odors.

B.12 NEW RICHMOND WASTEWATER TREATMENT PLANT (Ref. B-12)

The Village of New Richmond in Clermont County operates this plant,
which is located on Front Street and Route 52. The plant serves a
mostly residential and commerciail community. One wool mili is the only
industry that discharges effluent to the plant., The mill has some
pretreatment capabilities and contributes about 3 percent of the total
flow into the plant.

B-28



6¢-4

'/
S
2 SECONDARY
S SETTLING
;?f‘ TANKS
S
&7

PRIMARY
SETTLING
TANKS

RA
SLUD

ANAEROBIC

DIGESTOR | — T0 HAULAWAY

DIGESTOR
SUPERNATANT

WASTEWATER BAR SCREENS }——s= SCREENINGS
~——— SLUDGE TO HAULAWAY

RAWWASTE

Figure

B-11. Flow diagram for Bethel wastewater treatment plant.




General Facility Description

Current flow of influent 0.10_mgd
(380 m3/d)
Design flow 0.40 ggd
(1,520 m°/d)
Current population served 1725
Design population 2500

Liquid Treatment (Figure B-12)

The facility is a small "package" unit. Influent normally enters the
plant through a comminutor and flows into a wet well. In an emergency
or breakdown, the influent can be bypassed through the bar screens.
From the wet well, the influent is pumped into a cortact stabilization
unit, which consists of an aeration zone, a clarifier, a re-aeration
zone, and an aerobic digestor. The clarified effluent is chlorinated
before being discharged into the Ohio River.

Solids Handling

About 0.82 wet ton (0.75 metric ton) per day of waste sludge at 1 per-
cent solids is fed to the aerobic digestor.

Aerobic Digestor

The digestor has a capacity of 92,000 gallons (350 m3). Periodically,
sludge from the digestor is wasted to the sludge holding tank.

Sludge Holding Tank

The sludge holding tank has a capacity of 250,000 gallons (950 m3).
During the winter months, the sludge is held in the tanks and not hauled
away.

Sand Drying Beds

Six drying beds with a total area of 1,200 square feet (111 m2) are
provided. During warm weather, sludge is drawn from the holding tanks
and spread on the drying beds to a depth of 6 inches (15 cm). After
about 3 weeks, the dried sTudge is taken off the sandbeds and stockpiled
in an adjacent area.

Local residents and at least two farmers haul the sludge from the stock-

pi1e§ on an as-needed basis. The farmers use the sludge as a soil
conditioner for corn and tobacco crops.

8-30



R

——

N
S | CHLORINE
< CONTACT AERATION
§ TANK \
°)i
SAND SLUDGE
DRYING |we——4 HOLDING
BEDS TANK
T
|
Y PUNIP
DRIED SLUDGE HOUSE
TAKEN BY WASTEWATER/SLUDGE RETURN
FARMERS AND RESIDENTS ]
WET
o WELL
éo WASTEWATER
— ————- SLUDGE |
BAR ]
J )
RAW WASTEWATER

Figure B-12.

Flow diagram for New Richmond wastewater treatment plant.



B.13 FELICITY WASTEWATER TREATMENT PLANT (Ref. B-13)

Felicity wastewater treatment plant, located on Prather Road in Felicity,
Ohio, is operated by the Clermont County Sanitary District. The plant
serves the residential and commercial community in Felicity. No indus-
tries operate in the area.

General Facility Description

Current flow of influent 0.081 mgd
(307 m3/d)
Design flow 0.20 mgd
(760 m3/d)
Current population served 650
Design population 1500

Liquid Treatment (Figure B-13)

Flow enters through a comminutor into an aeration basin, which provides
secondary treatment by extended aeration. The treated effluent is
clarified, chlorinated, and discharged to Bear Creek.

Solids Handling

Approximately 1 wet ton (0.91 metric ton) per day of waste activated
sludge at 1 percent solids is hauled by local truckers to nearby farm-
land. This practice has been used for the past 2 years.

B.14  MAYFLOWER WASTEWATER TREATMENT PLANT (Ref. B-14)

This package plant, operated by the MSD of Greater Cincinnati, is
located on Overdale Drive in Hamilton County and serves about 200 new
homes. It serves no commercial or industrial institutions.

General Facility Description

Current flow of influent 0.035 mgd
(133 m3/d)
Design flow 0.080_mgd
(304 m3/d)
Current population served 600
Design population 600

B-32



ge-9

RAW

WASTEWATER

BY-PASS

COMMINUTOR

AERATION
TANKS

BAR
SCREENS

1

S

SETTLING
TANKS

CHLORINATION |

l
I
I

RETURN SLUDGE Y

Y

WASTE SLUDGE
TRUCKED TO
FARMLAND

BEAR CREEK

—— WASTEWATER

--——~ SLUDGE

Figure B-13. Flow diagram for Felicity wastewater treatment plant.




Liquid Treatment (Figure B-14)

The plant provides secondary treatment by the contact stabilization
process. [t can provide tertiary treatment, but the rapid sand filter
was out of operation at the time of inspection. The effluent is chlo-
rinated before being discharged into the Banklick Creek.

Solids Handling

Theoretically 11.4 wet tons (10.4 metric tons) per day of waste acti-
vated sludge at 1 percent solids is fed to the aerobic digestor. Capa-
city of the digestor is 18,300 gallons (69 m3), sufficient for 2 to 3
days. Every two weeks one 1600-gallon (6 m3) tank truck hauls 1200
gallons (4.6 m3) of sludge to the Mill Creek Wastewater Treatment
Plant, where it is dewatered and incinerated.

B.15 SYSTECH WASTEWATER TREATMENT PLANT (Ref. B-15)

The Systech Waste Treatment Plant, owned and operated by Systems Tech-
nology Corporation of Dayton, is located on Route 73, in Franklin, Ohio.
This plant operates with the Miami Conservancy District Regional Waste-
water Treatment Plant and the City of Franklin Solid Waste Plant -to form
the Franklin Environmental Complex, one of the most comprehensive waste

treatment facilities in the area.

The Systech Plant is basically a service organization for pretreatment
of 1iquid industrial waste before discharge into the environment, as
required by the Federal Water Pollution Control Act amendments of 1972.
Most of the small industries of the area were faced with the prospect of
building and operating their own treatment plants. Since this was
economically unfeasible for some of the marginal industries, the serv-
ices offered by Systech appeared to be an attractive alternative. The
plant serves a radius of about 150 miles (240 km). Some of the major
industries served by the plant are fabricated metal products, petroleum
and allied products, rubber and plastics, primary metal industries,
chemicals and by-products, food products, paper and printing products,
textile mill products, and machinery and tooling.

Liquid|Treatment

Liquid industrial wastes are shipped to the plant in volumes ranging
from 55 gallon (0.208 m3) drums to tankers. The plant is equipped with
receiving and holding tanks for noncombustible wastes. The liquid
wastes are analyzed in the Systech laboratories. Depending upon the
type and the constituents of the wastes, one or more of the following
methods'of treatment is applied: oxidation-reduction, acidulation,
neutralization, chemical detoxification, thermal destruction, solvent or
petroleum recovery.

B-34



RAWWASTE — g BAR
SCREENS

Ge-4

AERATION
TANK

WASTEWATER/SLUDGE RETURN

RAPID’

SAND ———a1 CHLORINATION
FILTER

A

AEROBIC

— e SLUDGE HAULED TO
DIGESTOR

MILL CREEK INCINERATOR

——— WASTEWATER
———— SLUDGE

K

=t

i

“BANKLICK CREE

Figure B-14. Flow diagram for Mayflower wastewater treatment plant.




The treated waste, which is of an acceptable quality for treatment in a
conventional municipal treatment plant, is then pumped about 1 mile (1.6
km) to the Mjami Conseryancy District's wastewater treatment plant. If
it contains much inert material, the waste is pumped to the primary
i?du§;ria1 clarifier; otherwise it is pumped to the primary municipal
clarifier.

B.16 DRY CREEK WASTEWATER TREATMENT PLANT (Proposed; Ref. B-16)

The Dry Creek Wastewater Treatment facilities, located on High Water
Road, near Constance, Kentucky, will be operated by the Sanitation
District No. 1, Campbell and Kenton Counties, Kentucky. About 15 per-
cent of the total flow in the design year is expected to be from in-
dustries. One of the major industrial waste load contributors will be
the Weidemann Brewery; the. others are several small industrial founda-
tions and the Greater Cincinnati Airport. The District has proposed
that industries be required to provide and maintain sampiing and gauging
stations on their wastewater discharges for the purpose of determining
loads and flows. This information will be a basis for determination of
user charge.

General Facility Description

Design flow 30 mgd
(114,00 m3/d)

Design population served 270,000
(year 2000)

Liquid Treatment (Figure B-16)

Wastewater from the Lakeview and Dry Creek area and from the Bromley
Pump Station will be screened and will then flow into five grit-removal
tanks. From the grit tanks, the wastewater will flow to primary set-
tling tanks. Effluent from the primary tanks will flow to aeration
tanks. The wastewater will then be clarified, chlorinated, and dis-
charged into Dry Creek.

Solids Handling

_Total daily sludge production in the design year will consist of 410 wet
tons (372 metric tons) of raw sludge at.5 percent solids and 3,049 wet
tons (2,768 metric tons) of waste activated sludge at 1 percent solids.

Secondary Sludge Thickeners

The waste activated sludge will be concentrated from 1 percent solids to
5 percent solids in dissolved air flotation thickeners. The thickeners

B-36



LE-8

ASHTO LANDFILL

A e

FILTRATE RETURN o

INCINERATOR

g e

DRY CREEK

CHLORINATOR | g |

t— | STORAGE | | THERMAL 1 stomace
CONDITIONING
|
E
SLUDGE THICKENED_ I3
a f THICKENERS — SLUDGE }a‘
ww E
L=al | &
gz RETUR!_;I;EDGE |
BS;F——-—‘ —--] |
L l 1
FINAL PRIMARY
SETTLING |we——] AERATION SETTLING  Jeg [
TANKS TANKS TANKS 1
GRITTO LA —~——— GRIT
LANDFILL TARKS
——— WASTEWATER J
~=—— SLUDGE
SCREENINGS T0 LANDFILL ~a——] BAR
: SCREENS
RAW WASTEWATER

Figure B-16.

Flow diagram for Dry Creek wastewater treatment plant.




will be loaded at a rate of 0.5 pound of suspended solids per square
foot per hour (2.5 kg/m2/hr). Based on this loading rate and a normal
operation of 168 hours per week, four units with a total surface area of
5,240 square feet (487 m?) will be required.

Sludge Storage

The raw sludge and the thickened waste activated sludge will be stored
prior to thermal conditioning. Based on maximum storage requirements
during wet weather, it is_proposed that three tanks, each with a volume
of 200,000 gallons (760 m3), be provided.

Thermal Conditioning

The combined wet sludge will be thermally conditioned prior to vacuum
filtration. At a production rate of 3,550 pounds per hour (1,612 kg/hr)
of dry solids and a normal operating rate of slightly over 21 hours per
day, daily production will be about 457 tons (415 metric tons) of
thermally conditioned sludge at 8 percent solids. This thermally con-
ditioned sludge will be stored in a 200,000- gallon (760 m3) tank.

Vacuum Filtration

Three 400 square foot (37 m ) filters are proposed. Normally two fil-
ters will be on line while the third is on standby. Yield from the
vacuum filters will be 8 pounds per square foot per hour (39 kg/m /hr)
Approximately 104 wet tons (94.6 metric tons) of filter cake at 35
percent solids will be produced each day.

Incineration

_ Two incinerators, each operating about 11 hours per week, are proposed.
In case of emergency or breakdown of a unit, the other could be operated
22 hours per day. The incinerators will yield 14 tons (12.7 metric
tons) of ash per day. At an ash density of 30 gounds per cubic foot
(481 kg/m3), approximately 35 cubic yards (27 m3) of ash will be removed
to a landfill each day.

B.17 LESOURDSV%LLE REGIONAL WASTEWATER TREATMENT PLANT (Proposed;
Ref. B-17

When construction is completed in August 1977, the plant will be oper-
ated by Butler County; it is to be located on State Route 4 in LeSourds-
ville, Ohio. The total load that will be contributed by industries and
the type of industries to be served are not known.

b-38



General Facility Description

Design flow 4 mgd
(15,200 m3/d)

Design population 40,000

Liquid Treatment (Figure B-17)

Raw influent will flow through a bar screen and a grit chamber into
primary settling tanks. Biological treatment will be provided by
trickling filters. Prior to final settling tanks, phosphate removal is
provided. Tertiary filters.will provide further removal of suspended
solids. Finally the effluent will be chlorinated, aerated, and dis-
charged into the Great Miami River.

Solids Handling

Total daily sludge production will be 25 wet tons (23 metric tons) at 4
percent solids, and 87 wet tons (79 metric tons) of secondary sludge at
2.5 percent solids.

RAerobic Digestors

The raw sludge and the secondary sludge will be pumped to_two aerobic
digestors, each with a capacity of 236,500 gallons (900 m3). The com-
bined detention time in the tanks will be 18 days. Approximately 79 wet

tons (72 metric tons) of the digested sludge will be hauled away for
disposal per day.

STudge Conditioning and Concentration

It is proposed that if sludge conditioning is required, 10 to 15 pounds

(4.5 to 6.8 kg) of polymers per ton (0.9 metric ton) of dry solids will
be added. '

One sludge concentration unit (stand-by) is proposed to handle 1,200
gallons per hour (4.6 m3/hr) for production of a thickened sludge at a

solids content of 15 to 18 percent. This material will be landfilled at
a site about 6 miles (10 km) away.

B.18. CLEVES - ?ORTH BEND WASTEWATER TREATMENT PLANT (Proposed;
Ref. B-18

The Cleves - North Bend Wastewater Treatment Plant is the smallest of
the proposed.p1ants selected for case study. The plant will be located
on Harbor Drive, Cleves, Ohio, and will be operated by the Village of

B-39



0v-19

TRICKLING
FILTERS

PPILIARY
SETTLING
TANKS

%,
@
~
2 )
~
S CHLORINE
CASCADE TERTIARY SECONDARY PHOSPHATE ——.
A « CONTACT == SETTLING
S FILTERS REMOVAL
s ‘ AERATOR TANK T TANKS
~
5 =S
-
0 (.d g|
w |
<2
al|
-
a|
zi
- 4
i
o
z|
\ 3
SLUDGE g,i
THICKENED SLUDGE g | CONDITIONING AEROBIC | —— -V _RAWSLUDGE . _ __
T0 BE LANDSPREAD L ONCENTRATIO DIGESTOR
AEROBICALLY
DIGESTED SLUDGE
GRIT TO LANDFILL ~et——
WASTEWATER
SLUDGE

SCREENINGS TO LANDFILL ———]

GRIT
CHAMBER

BAR
SCREENS

|

RAW WASTEWATER

Figure B-17. Flow diagram for LeSourdsville regional wastewater treatment plant.




Cleves. It is scheduled to go into operation in 1978 i i
k] . » - a
handle primarily residential wastewater. nd 1s designed to

General Facility Description

Design flow 0.5 mgd
(1,900 m3/d)

Design population (year 2000) 4,980

Liquid Treatment (Figure B-18)

Raw wastewater will enter an inlet structure for distribution to two
Secondary treatment is provided by rotary bio-
The effluent is clarified prior to chlorination

primary clarifiers.

logical contractors. ;
and then discharged into the Ohic River.

Solids Handling

18 metric tons) of raw sludge at 4 percent solids

About 20 wet tons ( 3
The secondary sludge is recycled to the

will be produced each day.
inlet structure.

Aerobic Digestion

R eturn secondary sludge are pumped into a
g e g at 2 cubic feet (0.056 m

0 aerobic di-
gestor. The digestor is loade )

per capita.

Centrifugation

ested sludge will be centrifuged in 2 horizontal unit

ds (988 kgs) per hour to yield sludge with a solids

The centrifuge will operate 7 hours per week to
(0.84 metric tons) of dewatered sludge

be dispesed of in a landfill on site.

The aerobically dig
loaded at 2,000 poun
content of 45 percent.
yield approximately 0.93 wet ton
per day. Dewatered sludge will

g-41



ev-4

¥IAIY OIHO

RAW INLET. PRIMARY ROTARY SECONDARY
——— S || BIOLOGICAL [ CHLORINATOR
WASTE| STRUCTURE CLARIFIER CONTRACTORS CLARIFIER _’l
l i
A. ! |
! RAW | '
| SLUDGE! !
I { '
| _
| e __i_____RETURNSLUDGE y
|
|
i
1
!
AEROBIC
DIGESTOR
T DIGESTED}
| SLUDGE | ———— WASTEWATER
Y i ——————— SLUDGE
SLUDGE.
HOLDING || CENTRIFUGE
TANK .
1
Y

DEWATERED SLUDGE
TO BE LANDFILLED

Figure B-18.. Flow diagram for Cleves-North Bend wastewater treatment plant.




B-4

B-5

B-10

B-13

B-14

REFERENCES
Seymour, Gerry. The Metropolitan Sewer District of Greater Cin-
cinnati, 1600 Gest Street, Cincinnati, Ohio.

Pritchard, Robert. The Metropolitan Sewer District of Greater
Cincinnati, 1600 Gest Street, Cincinnati, Ohio.

Goebel, Robert. Sanitation District No. 1 of Campbell and Kenton
Counties, Kentucky.

Keith, Harry. Middletown Wastewater Treatment Plant, 300 Oxford
State Road, Middletown, Ohio.

Fiower, Wesley. The Miami Conservancy District, 38 East Monument
Avenue, Dayton, Ohio.

Weider, Charles. The Metropolitan Sewer District of Greater
Cincinnati, 1600 Gest Street, Cincinnati, Ohio.

Harrel, Thomas. Hamilton Wastewater‘Treatment Plant, River Road,
Hamilton, OChio.

Ross, John. The Metropolitan Sewer District of Greater Cincinnati,
1600 Gest Street, Cincinnati, Ohio.

Pitman, Bruce. Cify of Oxford Wastewater Treatment Plant, Munic-
ipal Building, Oxford, Ohio.

Yorkanin, John. South Dearborn Regional Sewer District, Third and
U.S. 50 West, Lawrenceburg, Indiana.

Wardroup, John. Clermont County Sewer District, 66 S. Riverside
Drive, Batavia, Ohio.

Poynter, Robert. Village of New Richmond Wastewater Treatment
Plant, Front Street and Route 52, East, New Richmond, Ohio.

Snider, Ray. Clermont County Sanitary District, 66 South Riverside
Drive, Batavia, Ohio.

Seymour, Gerry. The Metropolitan Sewer District of Greater Cin-
cinnati, 1600 Gest Street, Cincinnati, Ohio.

B-43



REFERENCES (continued)

B-15 Wittmann, Thomas. Systems Technology Corporation, 3131 Encrete
Lane, Dayton, Ohio.

B-16 Supplement I, Dry Creek Wastewater Treatment Plant Sewerage System
Improvement Design Report. Sanitation District No. 1, Campbell and
Kenton Counties, Kentucky. (January 1972).

B-17 Hinchberger, James. Sanitary Engineering Department, Butler
County, 720 Campbell Avenue, Hamilton, Ohio.

B-18 Stitt, David. M.M. Schirtzinger & Associates, Limited, 1550
Western Avenue, Chillicothe, Ohio.

B-44



APPENDIX C

NATIONAL AIR QUALITY STANDARDS

 NATIONAL AMBIENT AIR QUALITY STANDARDS®

Primary Secondary
Standard Standard
_ug/m3 ppm ug/m3 ppm
Sulfur oxides _
annual arithmetic mean 80 0.03b
24-hour concentration 3650 | 0.14 b b
3-hour concentration 1300 0.5
Suspended Particulate matter - -
~annual geometric mean 75 60b
24-hour concentration 260? 150
Carbon monoxide - |
8-hour concentration 9.0 Same as primary
1-hour concentration 35.0
Photochemical oxidants - 160P 0.08b Same as primary
- 1=-hour concentration
Hydrocarbons
*(Corrected for methane) b S
3-hour concentration (6-9am) 160 0.24 Same as primary
Nitrogen oxides -
annual arithmetic mean 100 0.05 Same as primary
l .

4 40 CFR 50; 36 FR 22384, November 25, 1971, EPA Regulations.

b

Not to be exceeded more than once a year.

C-1



40 CFR, PART 60 - STANDARDS OF PERFORMANCE FOR NEW STATIONARY SOURCES

60.2 Definitions

(a) "Act" means the Clean Air Act (42 U.S.C. 1857 et seq., as
amended by Public Law 91-604, 84 Stat. 1676).

(c) "Standard" means a standard of performance proposed or promul-
gated under this part.

(d) "Stationary source” means any building, structure, facility,
or installation which emits or may emit any air pollutant.

(f) "Owner or operator" means any person who owns, leases, operates,
controls, or supervises an affected facility or a stationary
source of which an affected facility is a part.

(g) "Construction" means fabrication, erection, or installation of
an affected facility.

(j) "Opacity" means the degree to which emissions reduce the
transmission of 1ight and obscure the view of an object in the
background.

(v) "Particulate matter" means any finely divided solid or liquid
material, other than combined water, as measured by Method 5
of Appendix A to this part or an equivalent or alternative
method.

Subpart 0 - Standards of Performance for Sewage Treatment Plants
60.150  Applicability and designation of affected facility.

The affected facility to which the provisions of this subpart
apply is each incinerator which burns the sludge produced by
municipal sewage treatment facilities.

C-2



60.152 Standard for particulate matter.

(a) On and after the date on which the performance test required

to be conducted by 60.8 is completed, no owner or operator of
any sewage sludge incinerator subject to the provisions of

this subpart shall discharge or cause the discharge into the
atmosphere of:

(1) Particulate matter at a rate in excess of 0.65 g/kg dry
sludge input (1.30 1b/ton dry sludge input).

(2) Any gases which exhibit 20-percent opacity or greater.
Where the pressence of uncombined water is the only
reason for failure to meet the requirements of this

paragraph, such failure shall not be a violation of this
section.

60.154 Test Methods and Procedures

(b) For Method 5, the sampling time for each run shall be at least

(c)

60 minutes and the sampling rate shall be at least 0.015
dscm/min (0.53 dscf/min), except that shorter sampling times,

when necessitated by process variables or
be approved by the Administrator. other factors, may

(3), Determine the quantity of

: dry slud
charged in terms of either Y ge per unit sludge

RDV or RDH‘
(i) If the volume of sludge charged is used:

R.,S
. -3, "D
Sp = (60 X 107%) 2V (metric units)
or
RS
SD = (8.021) -9¥—! (English Units)
where:

average dry sludge charging rate
during the run, kg/hr (English units: 1b/hr).

o
o
n

c-3



N
o
x
wm—d
o

]

w

non o

x
1

gy = average quantity of dry sludge per unit volume of
sludge charged to the incinerator, mg/1 (English

units: 1b/ft3). '

Ve s;udge charged to the incinerator during the run,
m3 (English units: qal).

duration of run, min (English units: min),

metric units conversion factor, 1-kg-min/m3-mg-hr.

English units conversion factor, ft3-min/gal-hr.

w
[

(ii) If the mass of sludge charged is used: